CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456 122
2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901 - Fax (904)381-8902 LAB NO.: 641
Horten COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase IlI
Project Location; Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc; File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
S Specified Strength for Structure: Slump (inches): Air Content (percent):
=4 psi: 4000 46 .
(m] days: 28
g Mix Type:
= Normal W [ ] Lightweight [ ] Mortar Mix  [_] Pump Mix [ ] Grout ] other:
g Plasticizer Added: [] Yes [v]No If "Yes", [l AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/08/24 1:25 AM 2:12 AM J. Green
f_( Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4521 70213884 10 —
g Extra Water Added at Job Site: []ves No [|f"Yes" gali = Extra Water Authorized by:
< Cy.. =— .
;' Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight {p.c.f.):
a 5 41 60 -
d Air Content {% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [JNo [ ] Unknown Yes [ | No
Location of Concrete Placement: Interior Slab
SPECIMEN LD. LAB NO. DATE RECEIVED IN LAB DATE TESTED ::f] DIATE::EPEC:';EE& i’fin.) TO[:::“LAS;QD TEST f:—:IE]NGTH F:;TJETUOI:E TESTED BY
A 01/09/24 01/15/24 7 4.02 12.69 60,330 4750 4
B 01/09/24 01/22/24 14 4.02 12.69 65,090 5130 5
C 01/09/24 02/05/24 28 | 4.02 12.69 78,020 6150 4
D 01/09/24 02/05/24 28 | 4.02 12.69 73,920 5830 4
E 01/09/24 HOLD H
F
G
REMARKS: | e P —— .
P {
A X QRIS A
N | o i
The test resulls prasented in this report are specific only to the samples lesled al the fime of | Types 1 Ty 2 TR D -
lesling. The test was parformed in accordance with generally acceptad methods and standards, N e rom o, Plrioiydeilicofbind bl el s S oSl e dinpneial
Since malerial conditions can vary between test locations and change with lime, sound judgernent ; T Pty biniy s hoy e casiie octines

should be exercised with time, sound judgement shouid be exercised with regard to the use and
interpretation of tha dala, This report shall not be reproduced wilhout prior approval of the aulhar
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Respectfully Submitted,
CAL-TECH TESTING, INC.




CAL-TECH TESTING, INC. |7 .0

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 123
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 - Fax (904)381-8902 |LAB NO.: 642

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client; Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |
Project Location: Lake City, FL
Project Contractor; Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
|<_( Specified Strength for Structure: Slump (inches): Air Content (percent):
e psi: 4000 46 .
=] days: 28
% Mix Type:
3 [+] Normal W, | Lightweight [ ] Mortar Mix [ ] PumpMix [ ] Grout [] other:
LIQJ Plasticizer Added: | ]ves [T No If "Yes", [ Jatplant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/08/24 2:20 AM 3:18 AM J. Green
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[ G-y
< 4240 7021889 10 -
g Extra Waler Added at Job Site: [JYes [+]No [f"Yes" gal: - Extra Water Authorized by:
< Gyl wee .
_;' Plasticizer Added at Job Site: gal.: oy
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
) 3.75 41 64 -
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e - |~f—| Yes D No l'_i Unknown |«f] Yes |:| No
Location of Concrete Placement: Interior Cooler Slab
SPECIMEN LD. LAB NO DATE RECEIVED IN LAB|  DATE TESTED {:\;E; 5 AT T:T, SPEC::; ?;;Lim TO;’;':H';?:‘D Test ;':I!_'J”G[H FFAZEE t?:t TESTED 8Y
A 01/09/24 01/15/24 7 4.02 12.69 58,870 4640 5
B 01/09/24 02/05/24 14 4.02 12.69 63,420 5000 5
C 01/09/24 02/05/24 28 4.02 12.69 79,090 6230 4
D 01/09/24 02/05/24 28 4.02 12.69 79,550 6270 4
E 01/09/24 HOLD H
E
G
REMARKS: ] =% o e v
N X L[ |
The \est resulls presented in this repert are specific only lo the samples lested at the time of Typo 1 Ty 2 Typo .
testing. The test was pedormed in accordance wilh generally accepled melhods and standards. f.‘,?.‘.‘.‘;“.;‘;?“'u:.r'.‘,':;:"‘.‘;:', ..‘:.‘.’:."CL‘?&'?"J;’.T;“JE&",‘!Q .‘Ef“,.”f;'.?"nia.':.";'n‘;i'ﬁ.’.‘.'.’.'.‘.’
Since malerial condilions can vary batween test locations and change with time, sound judgernent el W Lo Binia floc Iyl e A formmed ganns
should be exercised with fime, sound judgement should be exercisad with regard to |he use and
Interpretation of the data. This report shall not be reproduced wilhoul prior approval of Ihe author. .
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Respectfully Submitted,
CAL-TECH TESTING, INC.




CAL-TECH TESTING, INC. [™™ 000

ENGINEERING & TESTING LABORATORY [FYLINDER SET NO.:
P.0O. Box 1625 Lake City, FL 32056 » (386) 755-3633 = Fax (386)752-5456 124
2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901 » Fax (904)381-8902 |LAB NO.: 643

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

b~ e~
"y, B
ThCpae sy

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
S Specified Strength for Structure: Slump {inches): Air Content (percent):
< pst: 4000 46 .
o days: 28
tz.’) Mix Type:
- [+] Normal wt. [] Lightweight [J Mortar mix  [] Pump Mix [ ] Grout |_] other:
g Plasticizer Added: []¥es [“]No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/08/24 3:00 AM 4:26 AM J. Green
5 Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4026 7021894 10 .
g Extra Water Added at Job Site: [ Yes No If"Yes" gal: - Extra Water Authorized by:
Py cy.: - .
; Plasticizer Added at Job Site: gal.: ('R
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 6.25 41 64 3
d Air Content (% by vol.y,  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [ JNo  []Unknown Yes [ |No
Location of Concrete Placement: Interior Cooler Slab
Note: Slump above specified requirements
SPECIMEN |.D. LAR ND DATE RECEIVED IN LAB DATE TESTED [::vi] DI:‘?::SPEG:;E&P: TSL::"'\-.‘ TDr;::nlf:;\D TEST [SDTSIEJNGTH F;iiil?;f TESTED BY
A 01/09/24 01/15/24 7 4.02 12.69 61,090 43810 4
B 01/09/24 01/22/24 14 | 4.02 12.69 66,610 5250 4
C 01/09/24 02/05/24 28 | 4.02 12.69 82,160 6470 4
D 01/09/24 02/05/24 28 | 4.02 12.69 76,710 6050 4
E 01/09/24 HOLD H
F
G
REMARKS: —=] | =—= v in e , ? r —
\(l X L L ﬁ)\}
L~ . L] L
The test results presented in this repan are specific only Lo the samples lested at the tima af Ty 1 Typm = Tipe 3
lesting. The test was performad in accordance with generally accepted melhods and standards DO waHfomed N bty el g o
Since malerial condilions can vary betwaan lest localions and change with time, sound judgament et ot L b e A g Bt bt bl
should ba exercised with time. sound judgement should be exercised with regard to the use and
interpretation of the dala. This repart shall not be rep d wilhout pricr app: | of the aulhor a " B
I
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CAL-TECH TESTING, INC. [™™ o

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 125
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 » Fax (904)381-8902 |LAB NO.: 644

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
'4_2 Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 o=
o days: 28
(ZD Mix Type:
b Normal W, [ ] Lightweight [ Mortar Mix [ Pump Mix [ ] Grout [] Other:
g Plasticizer Added: []ves [“]No If"Yes", [ JAtplant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/08/24 3:51 AM 5:23 AM J. Green
& Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4162 7021899 10 -~
a Extra Water Added at Job Site: Yes /N0 IF"Yes" gal: - Extra Water Authorized by:
m L4 g
P Cy.l == .
; Plasticizer Added at Job Site: gal.: c.y.
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172  |Wet Weight (p.c.f.):
a 7 41 63 2o
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:;
o - Yes [ INo [ ]Unknown Yes [_]No
Location of Concrete Placement: Interior Cooler Slab
Note: Slump above specified requirements
SPECIMEN | D. LAB NO DATE RECEIVED [N LAB DATE TESTED ::E' DIA-'_’??_;&PEC:;F;:?SIL;Em ’ T?;:tﬂ';?;q[) TEST;TSRIEJNGTH F;:PCiL?:E TESTED BY
A 01/09/24 01/15/24 7 4.02 12.69 55,750 4390 4
B 01/09/24 01/22/24 14 | 4.02 12.69 62,330 4910 4
C 01/09/24 02/05/24 28 | 4.02 12.69 75,570 5960 4
D 01/09/24 02/05/24 28 4.02 12.69 78,020 6150 4
E 01/09/24 HOLD H
F
G
REMARKS: — ] T stz —~ :
AN e Pah
The test results presented in this report are specific anly 1o the samples lesled at lhe lime of X Tyes 1 Tovivn T el i
testing. The tesl was performed in accordance with generally accepted mathods and standards ;‘3.".'.‘."22‘.2;“,“";'.';5?,'1‘.,"."; .,‘r’.‘.',T'L‘.'.‘:-".;‘;’."cf;‘.’c"s.’I.?:lrf:.".r'.., ﬁ:’éﬂ'&:":u;'r?’»ﬁu,fi.';:';ﬁ
Since malenal condilions can vary between test locations and change wilh lime, sound judgement s A ee il e fosrned seman

should be exercised wilh time, sound judgement should be exercised with regard to fhe use and
interpretation of the data. This report shall not be repraduced wilhoul pnor approval of the author.
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Respectfully Submitted,

CAL-TECH TESTING, INC. Reviewed By:
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY
P.O. Box 1625 Lake City, FL 32056 + (386) 755-3633 » Fax (386)752-5456
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 » Fax (904)381-8902

FILE NO.:

23-00297-01

CYLINDER SET NO.:

126

LAB NO.:

645

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client:
Project Name:

Stellar, 2900 Hartley Road, Jacksonville, FL 32257

US Cold Storage - Building Expansion Phase Il

The lest results presenied in Lhis repart are specific only to the samples tested at the time of
testing. The tesi was pedformed in accordance with generally accepted methods and standards.
Since material conditions can vary between lesl locations and change with time, sound jud

T

should be exercised with time, sound judgement should be exercised with regard to the use and
interpretation of the data. This report shall nol be repreduced wilhout prior approval of the authar.

Foanonobiy well-Tormod
e an soth ands, ees
s 1 0. (25 mm) ol

g through caps

1 Tffren 2

B

e

~J

3
S L Tl GrmckiE
INFOUGN DO ardn, no Wwell-

‘““mmr.
LY

Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
|<_[ Specified Strength for Strlucture: Slump ({inches): Air Content (percent).
s psi: 4000 4-6 -
o days: 28
g Mix Type:
T} Normal Wt. [ ] Lightweight [] Mortar Mix ] Pump Mix  [_] Grout [T] other:
”Q" Plasticizer Added: [ ves [“] N If "Yes", [ JAtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/08/24 4:52 AM 6:22 AM J. Green
& Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4538 7021904 10 —_—
g Extra Water Added at Job Site: [ Yes no  If"Yes" gal: - Extra Water Authorized by:
P cy.. - =
_;' Plasticizer Added at Job Site: gal.: C.y..
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172  |Wet Weight (p.c.f.):
a 7.75 42 61 e
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i = [“Tves [INo [ ] Unknown Yes [ | No
Location of Concrete Placement: Interior Cooler Slab
Note: Slump above specified requirements
SPECIMEN LD LAB NO DATE RECEIVED N LAB DATE TESTED (:::E' DI:E[:‘TJ SPE:LL;E:;?;EEIM T':?j;};:nL:jcs‘fD TEST [E:';E}NGTH F;;F:}L?RF’E TESTED aY
A 01/09/24 01/15/24 7 4.02 12.69 58,440 4610 4
B 01/09/24 01/22/24 14 | 4.02 12.69 64,270 5060 4
C 01/09/24 02/05/24 28 | 4.02 12.69 72,360 5700 4
D 01/09/24 02/05/24 28 | 4.02 12.69 68,490 5400 4
E 01/09/24 HOLD H
F
G
REMARKS: — =< (
><\/ ,>(\ /"E"*\j l "l\j-\_ «)\}\
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FILE NO.:
CAL-TECH TESTING, INC. 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 + (386) 755-3633 * Fax (386)752-5456 127
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 » Fax (904)381-8902 |LAB NO.: 646
Hor COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase !lI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
S Specified Strength for Structure: Slump {inches): Air Content {percent):
- g psi: 4000 46 .
a days: 28
Z (Mix Type:
Q _ . . .
T [+] Normal Wt. [] Lightweight [ ] Mortar Mix ] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ ] ves No If"Yes", []AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/08/24 6:14 AM 7:19 AM J. Green
f_( Concrete Truck No.: Ticket No.: Size of Load {c.y.): Weather Conditions:
< 7067 7021909 10 A
g Extra Water Added at Job Site: [ ves No If"Yes" gali == Extra Water Authorized by:
Py Cy. - -
; Plasticizer Added at Job Site: gal.; C.y.0
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight {p.c.f.):
a 6.5 42 62 ==
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
(e - Yes [JNo  [] Unknown Yes [_|No
Location of Concrete Placement: Interior Cooler Slab
Note: Slump above specified requirements
sp I —— AGE TEST SPECIMEN SIZE TOTAL LOAD TEST STRENGTH TYPE OF _
SPECIMEN 1.D. LAB NO. DATE RECEIVED IN LAB DATE TESTED tdays) Dl (iny AREA (s, in) {pounds) psl) FRACTURE TESTED BY
A 01/09/24 01/15/24 7 4.02 12.69 54,660 4310 5
B 01/09/24 01/22/24 14 | 4.02 12.69 61,510 4850 4
Cc 01/09/24 02/05/24 28 | 4.02 12.69 75,590 5960 4
D 01/09/24 02/05/24 28 | 4.02 12.69 77,810 6130 4
E 01/09/24 HOLD H
F
G
REMARKS: P e
- N~ !
P
Nl X L]
L7 N g b ~ - N
The test resulls presented in 1his repart are specific only 1o the samples lested at the tima of Tyvpa 1 Type = Type 3
testing, The lesl was performed in aczordance with generally accepled methads and standards g‘,.".‘.“;‘.i“:;,.*“’.,",:.;‘:‘_‘?;‘.“, e:‘;':'::,‘:.:‘;ifm‘::::.:n "c-\?'u:‘g':::o:':f:gc::_::ﬂ
Since malerial condilions can vary between lest lecations and change with time, sound judgement cmd‘;"@'rﬁ_,;:z:;‘. uJF.‘.T.'.t'-“S,ﬁ'.',“S;. r.:;:n::.".r:m fermea enan
should be exercised with ime, sound judgemenl should be exercised with regard to the use and
interpretabion of Ine data. This report shall not be reproduced without prior approval of ine author. [ T
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Respectfully Submitted,
CAL-TECH TESTING, INC.
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e lest, CAL-TECH TESTING, INC. [™™ i

= 2, ENGINEERING & TESTING LABORATORY CYLINDER SETNO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 » Fax (386)752-5456 128
E}. ;z 2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 » Fax (904)381-8902 [LAB NO.: 647
£ &
%) g

" e
4""’-’('um¢ A

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase I
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
|<L_ Specified Strength for Structure: Slump (inchas): Air Content (percent):
< psi: 4000 4.6 —
(m] days: 28
5 Mix Type:
& Normal Wt. [ ] Lightweight [ Mortar Mix  [_]Pump Mix [ ] Grout [] Other:
g Plasticizer Added: {1 Yes No If "Yes”, [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/08/24 7:10 AM 8:21 AM J. Green
|q_: Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4160 7021914 10 ==
g Extra Water Added at Job Site: [Jyes [Z]No [If"Yes" gal. == Extra Water Authorized by:
Py Cy.. === .
;' Plasticizer Added at Job Site: gal.: C.y..
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172  |Wet Weight (p.c.f.):
a 5.5 44 63 —_—
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
[ Yes [|No [ ] Unknown Yes [ ]No
Location of Concrete Placement: Interior Cooler Slab
- R S AGE TEST SPECIMEN SIZE TOTAL LOAD TEST STRENGTH TYPE OF _
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (days) el AREA G (pounds) o5y FRACTURE TESTED BY
A 01/09/24 01/15/24 7 4.02 12.69 61,550 4850 4
B 01/09/24 02/05/24 14 | 4.02 12.69 67,090 5290 4
C 01/09/24 02/05/24 | 28 | 4.02 12.69 73,990 5830 4
D 01/09/24 02/05/24 | 28 | 4.02 12.69 76,540 6030 4
E 01/09/24 HOLD H
F
G
REMARKS: —] |1z _
L N |~ s 3 } :
The test resulls presented in Ihis report are specific only o the samples tested at the lime of Tyme 1 Type 2 Ty 3
testing. The lesl was parformad in accordance with generally accepted methods and standards ;ii’;‘:.‘:‘;;g‘:“,;;‘:’".:::l ,:‘:,?':;?r&"f“;m?ﬂn?::g ﬁﬂé:’:a:';ﬁ_ﬁ:ﬂnq
Since malerial conditions can vary between {est localions and change with fime, sound judgement, mu:.;"mlzr;;;-mc]-:l- eu;;h-:?::‘;r;:ﬁ:p-:ﬁ ‘::n\;ve:vl etk
should be exercised with time, sound judgement should be exarcised wilh regard to the use and
Interpretation of the data. This repon shall not be reproduced wilhout priar approval af Ihe aulhor [ [~ \\‘
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Respectfully Submitted,
CAL-TECH TESTING, INC. Reviewed By:

Licensed,




CAL-TECH TESTING, INC. |"™ .0

ENGINEERING & TESTING LABORATORY > YLINDER SETNO:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 + Fax (386)752-5456 129
2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901 » Fax (904)381-8302  |LAB NO.: 648

o COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase !l|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
g Specified Strength for Structure: Slump (inches): Air Content (percent):
= psi: 4000 46 m
(] days: 28
5 Mix Type:
B Normal W, [ Lightweight (I Mortar Mix  [] Pump Mix [ ] Grout [ ] Other:
E Plasticizer Added: []Yes No If "ves", [ ]AatPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/09/24 2:43 AM 3:12 AM J. Green
f_( Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4160 7021929 10 ==
g Extra Water Added at Job Site: []ves No  If"Yes" gal: - Extra Water Authorized by:
=1 Gyl = .
: Plasticizer Added at Job Site: gal.: c.y..
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.5 61 67 —
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ - Yes [ No [ ] Unknown Yes [ |No
Location of Concrete Placement: Pour 32 Interior Slab
SPECIMEN LD. LAB NO DATE RECEIVED IN LAB DATE TESTED ':::I‘E} DIATfii-: SPEC:;EET: (sstm_] TE;;.::NZZ;QD TEST is;fﬁNGTH F;\;PC?FSI:E TESTED BY
A 01/09/24 01/16/24 7 4.02 12.69 58,970 4650 4
B 01/09/24 01/23/24 14 | 4.02 12.69 63,990 5040 4
C 01/09/24 02/06/24 28 | 4.02 12.69 71,420 5630 4
D 01/09/24 02/06/24 28 4.02 12.69 69,550 5480 4
E 01/09/24 HOLD H
F
G
REMARKS: - — T—=1 2= ~ -
S X L] U \
“ N\, P AL }
‘The lesl results presented in this report are specific only to the samples tested at iha lime af Type 1 Fypm 2 == Tyom 3 =
testing. The lest was performed in accordance wilh generally accepied methods and standards. Bedsonabirwmtliormad o e O TR T DO A o
Since condifions can vary b lest localions and changs wilh time, sound judge menl fro A o o BT roiadiy i, Yeih vl Toame banee

snould be exercised with time, sound judgernent should be exercised wilh regard to the use and

Inlerpretalion of the data. This report shall nol be reproduced without prior approval of the author
l ] (/,!/7} ““umluu,,,

s,
Biaguaet Tiamtare wilth, na B et b « \\‘ E"amnnﬂ%"’ et
palreye e e i e AR T el e e "3
<Iin‘!'r.;|'“ul-\‘n !fnr:-h"l‘!yn:; 1 .
Respectfully Submitted,
CAL-TECH TESTING, INC. Reviewed By:
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FILE NO.:

PR T_*f-"'f: CAL"T E C H T E STI N G y I N C - 23-00297-01
3 i “fg, ENGINEERING & TESTING LABORATORY ~YLINDER SETNO.:
’ P.0. Box 1625 Lake City, FL 32056 » (386) 755-3633 « Fax (386)752-5456 130
ﬁl ;:-" 2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 = Fax (904)381-8902 LAB NO.: 649
p COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Ill
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File

Concrete Supplier:

Smyrna Ready Mix Concrete

Report Date:

should be exercised with lime, sound judg should be ised with

tasting, The testwas performed in accordance wilh generally accepted methods and standards
Since materal conditions can vary betwesn lest localions and change with time, seund judgement

interpretation of the data. This report shall nol be reproduced without prior approval of the aulhor

e s @0y il T T
Conas on both onds, loss
Wi 1 lA, (25 men] of
cracking through cspe

regard to the use and

Ve o
Dicaggisisal IFaCiUle wills no
armcking throuih s
taspr ekt P e e

| atimsinguian oo Tepe 1

f_f Specified Strength for Structure: Slump (inches): Air Content (percent):
< psk 4000 4.6 .
(=] days: 28
5 Mix TypE:
& [/] Normal Wt. [] Lightweight [ Mortar Mix ] Pump Mix [ ] Grout [] Other:
g Plasticizer Added: [ ves /] No If "Yes", []atplant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/09/24 3:25 AM 3:50 AM J. Green
;E Concrete Truck No.: Ticket No.: Size of Load (c.y.) Weather Conditions:
< 4538 7021934 10 -
g Extra Water Added at Job Site: []ves nNo  If"Yes" gali e Extra Water Authorized by:
< Cy: — B
: Plasticizer Added at Job Site: gal.: Cy..
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
a 6.5 60 68 -
d Air Content (% by vol.y: ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w — Yes [ No [ ] Unknown Yes | |No
Location of Concrete Placement: Pour #2 Interior Slab
Note: Slump above specified requirements
SPECIMEN 1.2 LAB NO. DATE RECEIVED IN LAB DATE TESTED [:::E] DIATT:T] 3=EI::‘;§: i‘iEiﬂ ) TD[;:tn:C:;QD TEST ;TSIE]NGTH F;:?Z%I'L?:E TESTED BY
A 01/09/24 01/16/24 7 4.02 12.69 66,370 5230 4
B 01/09/24 01/23/24 14 4.02 12.69 70,550 5560 4
Cc 01/09/24 02/06/24 28 | 4.02 12.69 77,240 6090 4
D 01/09/24 02/06/24 28 | 4.02 12.69 74,330 5860 4
E 01/09/24 HOLD H
F
G
REMARKS: [ — T=—= i 2
Nzl ][I T
~ ~ v \ L~ ‘5\\ . ~J L
The test results presenied in Lhis report are specific only to the samples lesied at the lime of Ty 1 Tyrs = Typa 3
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Respectfully Submitted, / /( [ 12
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FILE NO.:
CAL-TECH TESTING, INC. 23-00207-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.;
P.O. Box 1625 Lake City, FL 32056 = (386) 755-3633 » Fax (386)752-5456 131
2907 Spring Glen Road, Jacksonville, FL 32207 = (904)381-8901 » Fax (904)381-8902 LAB NO.: 650
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
< |Specified Strength for Structure: Slump {inches): Air Content {percent):
-
< psi: 4000 a6 -
(@} days: 28
% Mix Type:
b ] Normat wt. [] Lightweight I mMortar Mix [ ] Pump Mix [ Grout [] other:
unJ Plasticizer Added: { ] ves No If "Yes", [ Jatplant [ | At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampied By:
01/09/24 4:09 AM 4:39 AM J. Green
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
= (cy
< 4160 7021339 10 =iy
3 Extra Water Added at Job Site: [yes No lf"Yes" gal: - Extra Water Authorized by:
Py C.y.. == .
; Plasticizer Added at Job Site: gal.: C.y.
g Slump {inches}: ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.25 61 68 o
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w --- [#]ves [ INo  [] unknown [“]ves [ |No
Location of Concrete Placement: Pour #2 Interior Slab
SPECIMEN LD LAB NO DATE RECEIVED IN LAB DATE TESTED [::;:} D]F\n?iil_} SPECJ\NILEEP: i‘;jl_n} TC:::::”LJZIQD TEST iTSIEJNGTH F;:Ef’l?:E TESTED BY
A 01/09/24 01/16/24 7 4.02 12.69 62,000 4890 5
B 01/09/24 01/23/24 14 4.02 12.69 64,830 5110 4
C 01/09/24 02/06/24 28 4.02 12.69 79,520 6270 4
D 01/09/24 02/06/24 28 4.02 12.69 83,360 6570 4
E 01/09/24 HOLD H
F
G
REMARKS: — '|--—-=“ ity 13% mmy i
N VY P I 2
Tha test results presenled in this report are specilic only lo the samples tesled at the ims of Twpe 1 Ty = mhmn-m; PR TN

testing. The test was performed in accordance with generally accepled methods and standards

Since material condilions can vary between lest locations and change with
should ba exercised wilh time, sound judgement should be axercised with r
interpretation of the data  This report shall not be reproduced without prar

Respectfully Submitted,
CAL-TECH TESTING, INC.
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CAL-TECH TESTING, INC. [™

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 * Fax (386)752-5456 132
2907 Spring Glen Road, Jacksonville, FL 32207 = (904)381-8901 » Fax (904)381-8302 |LAB NO.: 651
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Confractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
|<_E Specified Strength for Structure: Slump (inches): Air Content (percent):
- psi: 4000 46 -
(=] days: 28
5 Mix Type:
s {] normat wr. [] tigntweignt [ Mortar Mix ] Pump Mix [ ] Grout ] other:
& [Piasticizer Added: [] Yes 7] No If "Yes", [JAcPant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/09/24 4:54 AM 517 AM J. Green
|d_: Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4538 7021944 10 -
g Extra Water Added at Job Site: [Iyes [“nNp [If"Yes" gal. - Extra Water Authorized by:
< CYi v B
; Plasticizer Added at Job Site: gal.: C.Y.:
g Slump (inches): ASTM C143 Air Temperature (°F}) Concrete Temperature (°F): ASTM C172  |Wet Weight (p.c.f.):
a 6 62 68 -
d Alr Content (% by vol.}:  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e - Yes [ |No [ ] Unknown [“]yes [ InNo
Location of Concrete Placement: Pour #2 Interior Slab
SPECIMEN 1D, LAB NO DATERECEVEDIN LAB|  DATE TESTED ::;i m:ﬁ: SPEC_LN;E; °:§Em Tﬂ:tﬂf:fo TESTOTRENSTR e e TESTED BY
A 01/09/24 01/16/24 7 4.02 12.69 59,620 4700 5
B 01/09/24 01/23/24 14 402 12.69 62,750 4940 4
C 01/09/24 02/06/24 28 4.02 12.69 78,850 6210 4
D 01/09/24 02/06/24 28 | 4.02 12.69 69,630 5490 4
E HOLD H
F
G

REMARKS:

The test resulls presented in this repon are specific only to the samples lesled al the time of
lesling. The lest was performed in accordance with generally accepled methods and standards.
Since material conditions can vary between lest iccations and change with time, sound judgement
should be exercised with time, sound judgement should ba exercised with regard 1o Lhe use and
|nterpretalion of ihe dala. This report shall not be reproduced without prior approval of the authar

Respectfully Submitted,
CAL-TECH TESTING, INC.
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CAL-TECH TESTING, INC.

FILE NO.:
23-00297-01

3 . ENGINEERING & TESTING LABORATORY CYLINDER SET N
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456 133
1{:2 :3' 2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901 » Fax (904)381-8902 |LAB NO.: 652
% ST Cont S
“EESY COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 —
(=] days: 28
g Mix Type:
& [#] Normai W, [] Lightweight [I™ortar Mix ] Pump Mix [ ] Grout [] other:
uo'[ Plasticizer Added: [ ves No If "Yes", [ atplant  [C] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/09/24 5:36 AM 6:04 AM J. Green
'<_( Concrete Truck No.: Ticket No:: Size of Load [c.y.): Weather Conditions:
< 4160 7021949 10 -
g Extra Water Added at Job Site: ] Yes No  If"Yes" gal: = Extra Water Authorized by:
< cy.l - _
;' Plasticizer Added at Job Site: gal.: c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F}: Concrete Temperature ("F): ASTM C172 |Wet Weight (p.c.f.):
a 4.5 63 69 -
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31; Tested to ASTM C-39:
w - Yes [ |No [ Unknown Yes [_|No
Location of Concrete Placement: Pour #2 Interior Slab
SPECIMEN I.D. LAB NO DATE RECEWED IN LAB DATE TESTED {::EJ DIAT—T:T] SPEELN;E;: ?sligm] Tct;':tnlfsTD TEST S;TSIE]NGTH F;:PEEI'L?;E TESTED By
A 01/09/24 01/16/24 7 4.02 12.69 58,360 4600 5
B 01/09/24 02/06/24 14 | 4.02 12.69 63,060 4970 4
Cc 01/09/24 02/06/24 | 28 | 4.02 12.69 78,610 6190 4
D 01/09/24 02/06/24 28 4.02 12.69 75,550 5950 4
E 01/09/24 HOLD H
F
G

REMARKS:

The test resuits presenled in this ceport are specific only to the samples tes
Since matenial candilions can vary between test [aeations and change with

inlerprelation of the data. This report shall not be reproduced without prior

Respectfully Submitted,
CAL-TECH TESTING, INC.
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should be axercised with fime, sound judgement should be exercised wilh

Respectfully Submitted,
CAL-TECH TESTING, INC.

testing, The tesl was performed in accordance with generally accepted methods and standards
Since material conditions can vary between test localions and change wilh lime, sound judgement

Interpretabon of the data. This report shall nol be reproduced without priar appraval of the author
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FILE NO.:
CAL-TECH TESTING, INC. 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO3
P.0O. Box 1625 Lake City, FL 32056 - (386) 755-3633 » Fax (386)752-5456 134
2907 Spring Glen Road, Jacksonville, FL. 32207 » (904)381-8901 » Fax (904)381-8902 |LAB NO.: 655
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase I
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1ce: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
s Specified Strength for Structure: Slump (inches): Air Content (percent):
= psi: 4000 46 -
(] days: 28
g Mix Type:
b Normal Wr. [] Lightweight [ Mortar Mix ] Pump Mix [ Grout [] Other:
g Plasticizer Added: [ ves (] No If "Yes", [ 1At Plant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/10/24 2:45 AM 3:18 AM J. Green
f_: Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4591 7021953 10 -
g Extra Water Added at Job Site: [Jyes No  IF"Yes" gal: - Extra Water Authorized by:
< Gyl - _
;' Plasticizer Added at Job Site: gal.: C.y.:
E Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
o 5 46 65 —
ﬁ Air Content (% by vol.y. ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ - [vJves [INo [ ] Unknown Yes [ _|No
Location of Concrete Placement: Freezer Slab Pour #3
SPECIMEN I.D. LAB NO. DATE RECEIVED IN LAB DATE TESTED [:;i DI.:E(:I; SFECLN;EEiziEm} TD{;:EHE:‘AD TEST linlE‘NGTH F;\»;ZiS;E TESTED 3Y
A 01/11/24 01/17/24 7 4,02 12.69 68,400 5390 4
B 01/11/24 02/07/24 14 | 4.02 12.69 73,560 5800 4
c 01/11/24 02/07/24 28 | 4.02 12.69 82,660 6510 4
D 01/11/24 02/07/24 28 | 4.02 12.69 80,350 6330 4
E 01/11/24 HOLD H
F
G
REMARKS: To—_al, )
< ] 1] in
A A {
~ P
| }
The test resulls presented in fhis report are specific only to the samples lested at the fime of Tyfoas 4 Typa = Type 3
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CAL-TECH TESTING, INC. [™™ o0

ENGINEERING & TESTING LABORATORY CYLINDER SETNO.:
P.O. Box 1625 Lake City, FL 32056 * (386) 755-3633 » Fax (386)752-5456 135
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 « Fax (904)381-8902 |LAB NO.: 656

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
r_f Specified Strength for Structure: Slump (inches): Air Content (percent):
s psi: 4000 46 .
] days: 23
(ZD Mix Type:
by [+] Normal wt. [ ] Lightweight [ Mortar Mix ] PumpMix [ ] Grout ] Other:
g Plasticizer Added: [ ]ves ] no If"Yes", [latPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/10/24 3:25 AM 3:56 AM J. Green
g Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
= 4538 7021958 10 e
3 Extra Water Added at Job Site: []yes [v]No  If"Yes" gal: - Extra Water Authorized by:
=3 SV = o
‘_oj Plasticizer Added at Job Site: gal.: cy.:
% Slump (inches): ASTM C143 Air Temperature {°F): Concrete Temperature (*F): ASTM C172 |Wet Weight (p.c.f.):
a 6 45 61 s
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w e [#]ves [JNo [ ]Unknown [“lyes [no
Location of Concrete Placement: Freezer Slab Pour #3
. } R I AGE TEST SPECIMEN SIZE TOTAL LOAD TEST STRENGTH TYPE OF —
SPECIMEN LD LAB NO DATE RECEIVED INLAS|  DATE TESTED (days) S AREA (53 127 (pounde) P ERACTURE TESTED BY
A 01/11/24 01/17/24 7 4.02 12.69 63,540 5010 4
B 01/11/24 01/24/24 14 | 4.02 12.69 66,270 5220 4
c 01/11/24 02/07/24 28 4.02 12.69 74,570 5880 4
D 01/11/24 02/07/24 28 4.02 12.69 71,180 5610 4
E 01/11/24 HOLD H
F
G
REMARKS: e T — \
”~ i }
N >( E l E ? ] i
f/‘)\\\ o \ __// \"\\ | = ""‘_‘
The lest resulls presented in lhis report are specific only 1o the samples lested at the lime af 1 Ty 22 "'mﬁc::ﬂ S
testing. The test was performed i accordance with generally accepted methods and standards ::,‘.‘i?.".‘;’:’.’,‘;w“.";i';';;'."-;".“, .,f.,'_"i;f,‘.'{"...;_.'}'f-;;'.:f.,.“.,‘il”..?..“f?" '.'r:l:-irnl{;lrli‘:-'n::;nm:‘:‘u u:i?-
Since malsnal canditions can vary betwaen test localions and change wilh tme, sound judgement .—_“.Z_.“.':%:\;"&-.lr::..:r‘\r:::t ,;...‘F"f.:“-:,f;qf.'; ','.'.’r.::'.:'.,., plasicha ot o
should be exercised wilh time, sound judgement should be exercised wilh regard to fhe use and
Interprelation of ihe data, This repart shall not be reproduced without pnor appraval of the aulhor,
\‘\‘ “““ullll
g s e
lnaatian ot Tyoe 1
Respectfully Submitted,

CAL-TECH TESTING, INC.




CAL-TECH TESTING, INC e
] s 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 + (386) 755-3633 » Fax (386)752-5456 136
2907 Spring Glen Road, Jacksonville, FL 32207 » (304)381-8901 + Fax (904)381-8902 |LAB NO.: 657
e COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
a days: 28
Z [Mix Type:
% 7] Normal W, [ ] Lightweight [ Mortar Mix [ ] Pump Mix || Grout [] other:
W [Piasticizer Added: [] Yes (<] No If "Yes”, (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/10/24 4:14 AM 4:36 AM J. Green
& Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
<< 4236 7021963 10 i
g Extra Water Added at Job Site: ] Yes No  If'"Yes' gal: e Extra Water Authorized by:
Py Cyl === N
%‘ Plasticizer Added at Job Site: gal.: C.y.!
% Siump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 55 45 64
d Air Content {% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [ INo [ ] Unknown Yes [ ] No
Location of Concrete Placement: Freezer Slab Pour #3
SPECIMEN 1.D. LAB NO. DATE RECEIVED IN LAB|  DATE TESTED [_’:ifj DIATTET] SPEC}'\“;Z: S:EM T"(;’:ﬁﬂ:‘::@ TEST {Spr‘E’“GTH F;YAF;'UO;E TESTED 3Y
A 01/11/24 01/17/24 7 4.02 12.69 65,420 5160 4
B 01/11/24 01/24/24 14 4.02 12.69 69,330 5460 4
c 01/11/24 02/07/24 28 4.02 12.69 72,710 5730 4
D 01/11/24 02/07/24 28 4.02 12.69 74,090 5840 4
E 01/11/24 HOLD H
F
G
REMARKS: T
The lest results presenied in Lhis report are specific only o the samples tasted at the lime of Tyvpe 1 T oyprem 22 qu""u.";m‘_g’. P

lesling. The test was perfenmed in accordance with generally acceplad mathods and slandards
Since matenal diti can vary beh test and change with time, sound judgement
should be exercised wilh time, sound judgement should be axercised with regard to the use and
interpretation of the data. This report shall not be reproduced withaut prior approval of the author

Respectfully Submitted,
CAL-TECH TESTING, INC.
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456
2907 Spring Glen Road, Jacksonville, FL 32207 + (304)381-8901 » Fax (904)381-8902

FILE NO.:
23-00297-01

CYLINDER SET NO.:
137

LAB NO.: 658

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump ({inches): Air Content {percent):
< psi: 4000 4.6 .
(] days: 28
(ZD Mix Type:
= (7] normal wt. [ ] Lightweight [[] Mortar Mix [ ] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ ] ves [+] No If "Yes", [ ]atpPant [ At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/10/24 4:55 AM 5:29 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load {c.y.): Weather Conditions:
< 4160 7021968 10 ===
g Extra Water Added at Job Site: (Dyes [snNo If"Yes" gal: - Extra Water Authorized by:
=3 C.y. == -
%' Plasticizer Added at Job Site: gal.: C.y.
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (*F): ASTM C172 |Wet Weight (p.c.f.):
a 6.5 43 61 -—-
d Air Content (% by vol.) ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
(e - Yes [ JNo  [] Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour #3
SPECIMEN LD. LAB NG DATE RECEIVED IN LAB DATE TESTED {::E) DIATii-I; SPEC:;EEI: ?::Elm TC::::“:(:?D TEST (SDT:!IEJNGTH F;:F(}‘.iL?I:E TESTED BY
A 01/11/24 01/17/24 7 4.02 12.69 60,590 4770 4
B 01/11/24 01/24/24 14 4.02 12.69 64,060 5050 4
c 01/11/24 02/07/24 28 | 4.02 12.69 66,720 5260 4
D 01/11/24 02/07/24 28 4,02 12.69 66,600 5250 4
E 01/11/24 HOLD H
E
G

REMARKS:

Intzrpretation of the data, This report shall nat be reproduced without prior

Respectfully Submitted,
CAL-TECH TESTING, INC.

The test results presented in this raport are specific only fo the samples tested al the time of
testing. The tesl was performed in accordance with generally accepted methods and standards
Slnce material conditions can vary between lest locations and change wilh time, sound judgement
should be exercised wilh ime, sound judgemenl should be exercised with regard to the use and
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FILE NO.:

<ec Tese CAL'TECH TESTING, INC. 23-00297-01
- WALNS .
FEET N ENGINEERING & TESTING LABORATORY CYLINDER SET NO-:
. P.O. Box 1625 Lake City, FL 32056 + (386) 755-3633 » Fax (386)752-5456 138
é ; 2907 Spring Glen Road, Jacksonville, FL 32207 * (904)381-8901 » Fax (904)381-8902 LAB NO.: 659
7
g COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase 11|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
S Specified Strength for Structure: Slump {inches): Air Content (percent);
< psi: 4000 46 -
a days: 28
% Mix Type:
> [4] Normal wt. [] Lightweight [ Mortar Mix [ ] PumpMix ] Grout [T] other:
g Plasticizer Added: []ves [+ No If "Yes", [ ]AtPant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/10/24 5:43 AM 6:02 AM J. Green
< Concrete Truck No.: Ticket No.: Size of Load (c.y.)%: Weather Conditions:
[
<< 4591 7021973 10 —
g Extra Water Added at Job Site: [ ves [“INo  lf"Yes" gal: i Extra Water Authorized by:
< Lyl = N
%‘ Plasticizer Added at Job Site: gal.. C.y.:
g Slump (inches): ASTM C143 Air Temperature {°F): Concrete Temperature (°F): ASTM C172 |[Wet Weight (p.c.f.):
o 8 42 59 ———
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [ JNo ] Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour #3
SPECIMEN LD, LAB NO, DATE RECEIVED IN LAB DATE TESTED (::-EJ DIATTE.: SPEI::;EE": i‘sEm] TO[:):tnl;‘i?D TEST linlE!NGTH F;:EESI:E TESTED 3Y
A 01/11/24 01/17/24 7 4.02 12.69 66,030 5200 4
B 01/11/24 01/24/24 14 4.02 12.69 69,480 5480 4
C 01/11/24 02/07/24 28 4.02 12.69 72,660 5730 4
D 01/11/24 02/07/24 28 4.02 12.69 75,540 5950 4
E 01/11/24 HOLD H
F
G
REMARKS: — I —
X i JJ | il
P AN X I\
i i . Al

The test results presented in this report are specific only lo the samples tested at the imea of
lesting. The tesl was performed in accordance wilh generally accepled metheds and standards
Since matenal conditions can vary between lest localions and change wilh lime, sound judgement
should be exercised with time, sound judgement should be exercised with regard to the use and

P ion of the data. This report shall not be reproduced wilhout prior approval of the author.

Respectfully Submitted,
CAL-TECH TESTING, INC.
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01

3 ‘5,, ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 » Fax (386)752-5456 152
'fé\ ;_? 2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 |LAB NO.: 682
% £4
N CONC ¥
e COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
< [Specified Strength for Structure: Slump (inches): Air Content (percent):
= ;
r=4 psi: 4000 46
a days: 28
% Mix Type:
= Normal Wt. || Lightweight [ Mortar Mix [ ] Pump Mix [ ] Grout [ ] other:
g Plasticizer Added: []ves No if "Yes", [] Atplant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/19/24 2:38 AM 3:16 AM J. Green
< Conerete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
=
<< 4240 7022128 10 Dark
g Extra Water Added at Job Site: [ Yes No  If"Yes" gal: -— Extra Water Authorized by:
< Cy: = B
%' Plasticizer Added at Job Site: gal.: Cy.
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
a 5 45 61 -
d Air Content {% by vol.), ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o s Yes [ No [] unknown Yes [ _|No
Location of Concrete Placement: Freezer Slab Pour 8
SPECIMEN |D. LAB NG DATE RECEWED iN LAR DATE TESTED [::;E} DIATTiiZSPE::\h;EEi?sLZEm . T?L:tﬂ'j:;“) TEST ?DT?JE'HGTH F;:«zgl'L?;E TESTED BY
A 01/22/24 01/26/24 7 4.02 12.69 64,020 5040 4
B 01/22/24 02/02/24 14 | 4.02 12.69 71,550 5640 4
C 01/22/24 02/16/24 28
D 01/22/24 02/16/24 28
E 01/22/24 HOLD H
F
G
REMARKS: = P—————
| L
! N

The test resulls presented in this report are specific only to the samples lesied at the lime of
lesting. The tesl was performed in accordance with generaily accepled methods and slandards.

Since material condilions can vary between lesl tocalions and change with me, sound judgsmant

should be exercised with time, sound judgement should be exercised wilh regard to the use and

interpretation of the data, This report shall not be reproduced wilhout prior approval of the aulhor.

Respectfully Submitted,
CAL-TECH TESTING, INC.
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(s Tesg, CAL-TECH TESTING, INC. [™™ 0

3 & ENGINEERING & TESTING LABORATORY CYLINDER SETNO=
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 * Fax (386)752-5456 153
‘:’l ;; 2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 » Fax (904)381-8902 |LAB NO.: 683

L >
Secone
N

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

G
gAY

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase ||
Project Location: Lake City, FL
Project Contractor: Stellar 1ce: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
|<_|I Specified Strength for Structure: Slump (inches): Air Content (percent):
o psi: 4000 46 .
[m] days: 28
(ZD Mix Type:
b Normal W. [ Lightweight [ Mortar Mix  [] Pump Mix [ ] Grout [] other:
& IPiasticizer Addec: [] Yes O] No If "Yes", [JAtPant [ At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/19/24 3:38 AM 3:54 AM J. Green
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[
< 4026 7022131 10 Dark
g Extra Water Added at Job Site: [ Yes [FIno  If"Yes" gal: -— Extra Water Authorized by:
P Cy.: - -
%' Plasticizer Added at Job Site: gal.: C.y.
g Siump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172  |Wet Weight (p.c.f.):
a 6.25 45 61 -
I.l_l.l Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o kgl Yes D No E] Unknown Yes D No
Location of Concrete Placement: Freezer Slab Pour 8
Note: Slump above specified requirements
SPECIMEN I.0. LAB NO. DATE RECEIVED IN LABR DATE TESTED |'::=;J DIATii: SPEC.LN;EE: [SsliEmJ Tc;‘;::;ﬂ:?;‘\o TEST IiT:ENGTH F;:pCE'L?;E TESTED BY
A 01/22/24 01/26/24 7 4.02 12.69 57,760 4550 4
B 01/22/24 02/02/24 14 | 4.02 12.69 64,070 5050 4
C 01/22/24 02/16/24 28
D 01/22/24 02/16/24 28
E HOLD H
F
G
REMARKS: ‘ — ] _
= [
7N ’ ~ N \
The lest results presented in this report are specific only 1o the samples tesied al the time of Ty Typm = Type 3
lesting. The lest was performed in accordance wilh generally accepied methods and standards ‘;':,‘:,ﬁsﬁzmm,::;;w:i .,m"‘t.,":.‘“...;‘.".":,:;“;.‘;“,:‘..‘.'?;;. .ﬁﬁ.‘é:‘%;’::ﬁ:f—:-ﬂ:ﬁ
Since material conditions can vary between lest locations and change with time, sound judgement Roddazsrnllie ozl AN T foTT Bennn i

shoutd be exercisad with lime, sound judgement should be exercised with regard 1o the use and

interpretation of the data. This report shall not be repraduced withaut prior approval of the aulhor. o,
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Respectfully Submitted,

CAL-TECH TESTING, INC. Reviewed By:
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.:J\“h&q CAL'TECH TESTING, INC e 23-00297-01

87 &, ENGINEERING & TESTING LABORATORY CYLINDER SET NO:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 » Fax (386)752-5456 154
'?‘1 = ;; 2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 * Fax (904)381-8902 LAB NO.- 684
% NS F
% :

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

<% e
ey .
OrEC s

Client: Stellar, 2900 Hartley Road, Jacksonville, FLL 32257
Project Name: US Cold Storage - Building Expansion Phase |
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
S Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
a days: 28
g Mix Type:
b [4] Normal wt. "] Lightweight [IMortar Mix [ ] Pump Mix | | Grout [ ] other:
uo" Plasticizer Added: []ves ] No If “Yes", [JAtPlant [ At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/19/24 4:03 AM 4:22 AM J. Green
g Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4160 7022136 10 Dark
O Exira Water Added at Job Site: Yes 71N f*Yes" gal.. - Extra Water Authorized by:
o o
< cy.: - N
: Plasticizer Added at Job Site: gal.; C.y.!
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 4 45 61 —
m Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [ JNo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour 8
SPECIMEN I.D. LAE NO DATE RECEIVED IN LAB DATE TESTED E:::EJ DmTE(ijIEPEc:.;EEi ?:QZE.n_) TC::’::;;??D TEST ;TSRIE}NGTH F;;PCEFUD;E TESTED BY
A 01/22/24 01/26/24 7 4.02 12.69 61,390 4840 4
B 01/22/24 02/02/24 14 | 4.02 12.69 63,290 4990 4
Cc 01/22/24 02/16/24 28
D 01/22/24 02/16/24 28
E 01/22/24 HOLD H
F
G
REMARKS: | — | s o
|~ 5 y |~ \“\-.\ L+ = }\
The lest results presented in this report are specific only 1o the samples tesled al the fime of Tyoe 1 Torpeen 3 "'YD;_- =
testing. The test was performed 1n accordance with generally accepted melhods and slandards. .‘:.‘.‘:’:";‘:'.’;;ﬂ'.‘:;‘;"l‘.;‘;’,‘. Q::'tﬂ";:—:‘::-?;:-‘:::nﬂ::q ‘224;&-;‘-:;-_0;:.--’:153:-:3-;:";‘
Since material conditions can vary between tes! localions and ehange with time, sound judgement e e RO BRnes
should be exercised wilh time, sound judgemant should be exercised wilh regard to the use and
interprelalion of the data, This repart shall not be repraduced withoul prior approval of the authar.
‘\\‘
N
““‘In'llllrllll”lll
Pimae i VS e vt Sicie rmatirahfion o QA% c iy o e
e irrough tmdn: oeattaarn {ricnar A dariononiy 4% . ~ - e
e i e a2 R AN ’?‘f‘ %,
Respectfully Submitted, /
CAL-TECH TESTING, INC. Reviewed By:
Licensed, |




CAL-TECH TESTING, INC. [ o

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456 155
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 * Fax (904)381-8902 |LAB NO.: 685

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase ||
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
|<_t Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
a days: 28
5 Mix Type:
b [~] Normal wt. [ ] Lightweight [ Mortar Mix  [_JPump™Mix [ ] Grout [ ] Other:
g Plasticizer Added: [ Yes No If "Yes", [ ] AtPiant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampied By:
01/19/24 4:30 AM 5:08 AM J. Green
'q_: Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4026 7022141 10 Dark
g Extra Water Added at Job Site: [ ves No [lf"Yes" gal: --- B Extra Water Authorized by:
< CY. e .
%' Plasticizer Added at Job Site: gal.: c.y.!
g Siump {inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 8 46 59 ==
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o s yes [ ]No [ ] unknown ves [ |No
Location of Concrete Placement: Freezer Slab Pour 8
Note: Slump above specified requirements
e . AGE TEST SPECIMEN SIZE TOTAL LOAD TEST 5TRENGTH TYPE OF _
SPECIMEN LD, LAB NO. PATERECENVED INLAS||  DATE TESTED (days) | DI (in.) AREA (sq.in.} (pounds) 5.1} FRACTURE TESTED BY
A 01/22/24 01/26/24 7 4.02 12.69 62,420 4920 4
B 01/22/24 02/02/24 14 4.02 12.69 63,880 5030 4
C 01/22/24 02/16/24 28
D 01/22/24 02/16/24 28
E 01/22/24 HOLD H
F
G
REMARKS: — ==~
;x_’/ /(\ E
/ \~ d N g ‘\‘-. &
The test resulls pr ted in Lhi t are specific only lo th ies fested at the i f Type 1 = Tyrm.3
lsting. T fes was performed n accardance wil generlly ascapied methods and stnd Sesnenenly St Soeiterned oine cnsile A o
Since material conditions can vary between test locations and change with lime, scund judgemeant e e et forned anes
should be exercised wilh lime, sound judgement should be axercisad wilh regard lo the use and
interprefalion of the data. This report shall not be reproduced without prior approval of the auther
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Respectfully Submitted,
CAL-TECH TESTING, INC.
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‘.ﬁ‘?\‘\'lj*fstia CAL-TECH TESTING, INC. [ 23-00297-01

3 U “3,, ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
z\ P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 156
E = 2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8301 » Fax (904)381-8902 |LAB NO.: 686
\ §

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

i 3
&, i
O

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase 1l|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
|<_E Specified Strength for Structure: Slump (inches): Air Content {percent):
< psi: 4000 46 -
a days: 28
g Mix Type:
* 4] Normal Wt. ] Lightweight [ ] Mortar Mix  [] Pump Mix D Grout D Other:
'g Plasticizer Added: []es [“INo If "Yes", [ ] AtPiant  [_] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/19/24 5:09 AM 5:55 AM J. Green
& Concrete Truck No.: Ticket No.: Size of Load {c.y.): Weather Conditions:
<< 4240 7022146 10 Dark
g Extra Water Added at Job Site: [] ves No If"Yes" gal: - Extra Water Authorized by:
< Cy.l - —
%' Plasticizer Added at Job Site: gal.: C.y.:
E Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature ("F): ASTM C172 |Wet Weight (p.c.f.):
a 5.5 47 60 -
LI_IJ Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [ INo [ ] Unknown Yes | | No
Location of Concrete Placement: Freezer Slab Pour 8
s a AGE TEST SPECIMEN SIZE TOTAL LOAD TEST STRENGTH TYPE OF
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (days) oA i) AREA (53 1) (pounds} (5.3 FRACTURE TESTED BY
A 01/22/24 01/26/24 7 4.02 12.69 61,660 4860 4
B 01/22/24 02/02/24 14 | 4.02 12.69 65,560 5170 4
C 01/22/24 02/16/24 28
D 01/22/24 02/16/24 28
E 01/22/24 HOLD H
F
G
REMARKS: S Ee————— i
<] X | “ 4 )\M\
N Al U
- .
The lest resulls presented in this report are specific anly ta lhe samples tesied al the time of Type 1 Type 2 Type 3
testing. The test was performed in accordance with generally accepled methods and slandards. 2“:.2":".’,‘.?&‘:;."2"'"3;""‘.“.". - 5?1".2;‘#'%"'3&’:“3’:‘3‘.‘-
Since malerial condilions can vary between test locations and change wilh lime, sound A e or feenag sues
should be exercisad with time, sound judgement should be exarcised wilh regard to he use and
inlerpretation of tha dala. This report shall not be reproduced without prior approval of the author. =
N i \\\\"“"""" iy,
\ )
Type 4 . A a5 >
L shapibosibediponnt b .::f‘:’r.'_‘m‘:"" . :t:w &
m.nn—gm‘-nr:::-:\n'?;;;: 1 \ -
Respectfully Submitted, ij:
CAL-TECH TESTING, INC. Reviewed By: ( L: g
Licensed, i G/
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CAL-TECH TESTING, INC.

FILE NO;

Tha test resulls presented in this report are specific only to the sarmples lesled at the time of
lesling. The fest was performed in accerdance with genarally accepled melhods and standards
Sinee material conditions can vary between test locations and change wilh time, sound judgement
should be exercised wilh time, sound judgement should be exercised wilh regard to the use and
interpratation of the data. This report shall not be reproduced without prior approval of the author
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23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SETNO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 157
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 » Fax (904)381-8302 |LAB NO.: 687
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
|<_f Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 -
[m] days: 28
5 Mix Type:
o ] Normal we. (] Lightweight [JMortar Mix  [_] Pump Mix [ ] Grout [] other:
g Plasticizer Added: []es No If"Yes", (1 atplant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/19/24 6:11 AM 6:32 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4236 7022151 10 Dark
g Extra Water Added at Job Site: [Jves [“]No If"Yes" gal: - Extra Water Authorized by:
=3 Cy.. — N
; Plasticizer Added at Job Site: gal.: C.y.
g Slump ({inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.25 47 60 —
u_l.l Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e - [“]ves [INo [ ] Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour 8
SPECIMEN |D LAB NO DATE RECEVED INLAB|  DATE TESTED ::EJ DI:TE: SPECEZ ?:Em TD{;’;;';‘:?D TEST (iT:IE}”GTH F;:\ZETUO:E TESTED BY
A 01/22/24 01/26/24 7 4.02 12.69 59,890 4720 4
B 01/22/24 02/02/24 14 | 4.02 12.69 64,220 5060 4
C 01/22/24 02/16/24 28
D 01/22/24 02/16/24 28
E 01/22/24 HOLD H
F
G
REMARKS: —] T =2 o
[N " S(r' J/}\L J 7 ‘l\
o N\
- '\‘ , / \ Lh!] \
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CAL-TECH TESTING, INC.

FILENO.:
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The test resulls presenled in this reporl are specific only 1o the samples tesled at the \ime of
lesling. The lest was performed in accordance wilh generally accepted methods and slandards.
Since material conditions can vary between test locations and change with time, sound judgement
should be axarcised with time, sound judgement should be exercised with regard to the use and
interpretation of the data. This report shall not be reproduced without pricr approval of the author
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23-00297-01
ENGINEERING & TESTING LABORATORY |-YLINDER SETNOgS
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 « Fax (386)752-5456 158
2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901 - Fax (904)381-8902 |LAB NO.: 692
ey COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
& Specified Strength for Strycture: Slump (inches): Air Content (percent):
< psi: 4000 46 .
(m] days: 28
5 Mix Type:
» [#] Normal Wi, [] Lightweight [] Mortar Mix [ ] Pump Mix [] Grout [] other:
g Plasticizer Added: [ Yes [“] No If "Yes", [CJAtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/22/24 5:55 AM 6:18 AM J. Green
]S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
<< 4026 7022202 10 -
3 Extra Water Added at Job Site: D Yes No If"Yes" gal.: = Extra Water Authorized by:
< C.y.: = _
: Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172  |Wet Weight {p.c.f.):
a 6.75 36 51 .
ﬁ Air Content (% by vol.y  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w st Yes D No D Unknown E Yes D No
Location of Concrete Placement: Freezer Slab
Note: Slump above specified requirements
SPECIMEN 1.Dy LAB NC» DATE RECEWED IN LAB DATE TESTED [:;E} DIATE[E-: SPECL’;E: (SSI:EIM TO{E’:tn:C::O TEST ;T:IE)NSTH F;\KEEL?;E TESTED B8Y
A 01/23/24 01/29/24 7 4.02 12.69 68,510 5400 4
B 01/23/24 02/05/24 14 | 4.02 12.69 70,610 5560 4
Cc 01/23/24 02/19/24 28
D 01/23/24 02/19/24 28
E 01/23/24 HOLD H
F
G
REMARKS: — = wnm

\

3

Columnnr verticel conching

through Both ends. oo weli-
forrried coian

Ty

-

iy
i
W

Respectfully Submitted,
CAL-TECH TESTING, INC.

Reviewed By:
Licensed, F

crmcking Mrouph snds; Botion [oocur
Earps with Basriner o ey -n-m‘-ﬂ
dimtingulan trom Tyoae 1 £ {14,

, 6555&__

. i

Uite 2/819 Y

r

2
20
3

2 On

v
-,

L‘:le-\”: [®] I
LLORIONT

'a,:'f:gf 0 N

Al
RUTTHTTL



CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 159
2907 Spring Glen Road, Jacksonville, FL 32207 = (904)381-8901 » Fax (904)381-8902 |LAB NO.: 693
Do
S COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Ili
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
|<_f Specified Strength for Structure: Slump (inches): Air Content (percent}):
< psi: 4000 4-6 —
o days: 28
g Mix Type:
= [“] Normal wt. [ ] Lightweight [I™Mortar Mix ] Pump™ix | | Grout || other:
g Plasticizer Added: [ Yes [+ No If"Yes", | JatpPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/22/24 6:57 AM 717 AM J. Green
& Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4162 7022207 10 -
2 Extra Water Added at Job Site: []ves [“INo  If"Yes" gal: - Extra Water Authorized by:
< CYfi = .
; Plasticizer Added at Job Site: gal.: C.y.
E Slump {inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight {p.c.f.):
a 8 36 35 -
d Air Content (% by vel.y: ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w — Yes [ JNo [ ] Unknown [“lves [ InNo
Location of Concrete Placement: Freezer Slab
Note: Slump above specified requirements
SSECIMEN 1.0 LAS ND DATE RECEWED IN LAB|  ©ATE TESTED [2;5:5] DIA' ;‘: Spgcréii?ii"] TD{E‘:EHZ?;‘D TEST ;'::’}NG tH | L:t':] J’:'_ TESTED BY
A 01/23/24 01/29/24 7 4.02 12.69 69,820 5500 4
B 01/23/24 02/05/24 14 4.02 12.69 72,360 5700 4
C 01/23/24 02/19/24 28
D 01/23/24 02/19/24 28
E 01/23/24 HOLD H
F
G
REMARKS: [ _..._it/ fopm—— {
U BT
The test results presentsd in this report are speaific anly to the samples lested at the fime of Typer 1 Typm 2 & 3“
festing The tesl was performed in accordance with generally accepted methods and standards. .;iﬁ?:‘::(:%ﬂ;:; .:‘3":.:::;:’;::.?:‘:3", m::.:'a:"n;::mm.::aafﬁ?:sﬁ{
Since material conditions can vary between lest locations and change wilh lime, sound judgement .:';“'E','“:,;;‘,ghl,ﬁ’_,;,‘_"';’;:_ . e ra e e
should be exercised wilh ime, sound judgement should be exercised with regard to the use and
interpretation of the data. This report shall not be reproduced wilhout prior approval of the author [ [ o=
™
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456 160
2907 Spring Glen Road, Jacksonville, FL 32207 = (904)381-8901 - Fax (904)381-8902 LAB NO.: 694
R COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Steliar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date!
& Specified Strength for Structure: Slump (inches): Ajr Content {percent):
< psi: 4000 5 i
Q days: 28
g Mix Type:
T} [] Normal wt. (] Lightweight [ ) Mortar Mix ] Pump Mix [ ] Grout [] Other:
g Plasticizer Added: [ ] ves [ Ng If "Yes", [ Tacpiant | | At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/24/24 3:48 AM 4:01 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4160 7022286 10 -
2 Extra Water Added at Job Site: [Jves [“]No [If"Yes" gal: --- Extra Water Authorized by:
< CY.l - _
; Plasticizer Added at Job Site: gal.: cy.
% Slump ({inches): ASTM C143 Air Temperature (°F): Concrete Temperature {(°F): ASTM C172 |Wet Weight (p.c.f.):
a 45 62 71 s
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - [“]ves [ INo [ ] Unknown Yes [_]No
Location of Concrete Placement: Freezer Slab Pour 9
SPECIMEN LD, LAB NO DATE REZEIVED IN LAE DATE TESTED "\:SIE] DI.:E[:Z SPE:L”;EI':NA?SIESM ) Tci;’::ﬂ:z;\lj TEST;T?IE]NBTH F-II';YAT:FFL?I:E TESTED 8Y
A 01/26/24 01/31/24 7 4.02 12.69 63,190 4980 5
B 01/26/24 02/07/24 14 4.02 12.69 64,820 5110 5
C 01/26/24 02/21/24 28
D 01/26/24 02/21/24 28
E 01/26/24 HOLD H
F
G

REMARKS:

The tast results presented in this report are specific only to the samples fzsted at the ime of
lesting, The test was perfarmed in accordance with generally accepted mathods and slandards
Sines rmatenal condilions can vary between lest localions and change wilh time, sound judgement
should be exercised wilh tima, sound judgement should be exerrised wilh regard to the use and
interpeatation of the data, This report shall not be reproduced without prior approval of the aulhor.
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NG+
P.O. Box 1625 Lake City, FL 32056 * (386) 755-3633 - Fax (386)752-5456 161
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 = Fax (304)381-8902 |LAB NO.: 695
e COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |lI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File

The test results presenled in this repert ara specific only 1o {ne samples (asted al ha fime of
lesling. The test was parformed in accordance with generally accepled metheds and standards
Since can vary beh test| and change wilh lime, sound judg

1 candi
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should be exarcised with ime, sound judgemant should be axercised with regard to the use and

interpratation of the data. This report shall not ba reproduced withoul pricr approval of the author.
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Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
ﬁ Specified Strength for Slrlucture: Siump (inches): Air Content (percent):
< psi: 4000 5 .
(m] days: 28
Z |Mix Type:
% Normal W, [] Lightweight [ Mortar Mix  [_] Pump Mix [ ] Grout [] other:
I"D" Plasticizer Added: [ Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/24/24 10:34 AM 4:43 AM J. Green
S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 45191 7022290 10 Fabe
g Extra Water Added at Job Site: [ yes No  If"Yes" gali -—- _ |Extra Water Authorized by:
Py SRV _
%' Plasticizer Added at Job Site: gal.: C.y.:
% Slump (inches}): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
o 8.25 62 69 -
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T - Yes D No L__| Unknown Yes D No
Location of Concrete Placement; Freezer Slab Pour 9
Note: Slump above specified requirements
SPECIMEN |0 LA NO DATE RECEIVED IN LAB|  DATE TESTED i::EJ DI:_T?; SPEc::EE: ?;:Em ; Tﬁ;:tn:{:fo TEST {S‘,TSENGTH F;:EETS;E TESTED BY
A 01/26/24 01/31/24 7 4.02 12.69 56,670 4470 5
B 01/26/24 02/07/24 14 | 4.02 12.69 59,420 4680 5
Cc 01/26/24 02/21/24 28
D 01/26/24 02/21/24 28
E 01/26/24 HOLD H
F
G
REMARKS: e P
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I
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LT e i e i
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 » Fax (386)752-5456
2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901 + Fax (904)381-8902

FILE NO.:

23-00297-01
CYLINDER SET NO.:
162
LAB NO.: 696

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client:

Stellar, 2900 Hartley Road,

Jacksonville, FL 32257

Project Name:

US Cold Starage - Building Expansion Phase |

The lest results presenled in this repont are specific only to the samples tesied at Ihe lime of
tasting, The test was performed in accordance with generally accepted melhods and standards
Since i can vary lest localions and change wilh time, sound judgement
should be exercised wilh time, sound judgement should be exercised wih regard to the use and
interpretation of the data. This report shall not be reproduced without priar approvat of Lhe author.

Respectfully Submitted,
CAL-TECH TESTING, INC.
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Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
f_f Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 5 -
Q days: 28
g Mix Type:
s L] normal w. [ Lightweignt [IMortar Mix [ PumpMix [JGrout [ Other:
g Plasticizer Added: []ves [“INo If"Yes", (JatPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/24/24 5:08 AM 5:25 AM J. Green
,S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
= 4162 7022297 10 -
g Extra Water Added at Job Site: [Jves [“INo [If"Yes" gali -— Extra Water Authorized by:
=4 C.Yae  eis .
; Plasticizer Added at Job Site: gal.: cy.
g Slump {inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172  |Wet Weight (p.c.f.):
a 7.5 62 67 -—
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39;
[ - Yes [ |No [ | Unknown Yes [ | No
Location of Concrete Placement: Freezer Slab Pour 9
Note: Slump above specified requirements
SPECIMEN 1D, LAR NO. DATE RECEIVED IM LAB DATE TESTED [:::EJ DI.&T??; SPEC:J;EE: ?stm ; TO[:::';?:‘D VEST ;TfIE'NGTH F;:TZEI'S’:E TESTED BY
A 01/26/24 01/31/24 7 4.02 12.69 63,490 5000 5
B 01/26/24 02/07/24 14 | 4.02 12.69 65,330 5150 5
C 01/26/24 02/21/24 28
D 01/26/24 02/21/24 28
E 01/26/24 HOLD H
F
G
REMARKS: Py —y—
N >< /j\ ;l i /U\%
L - =
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CAL-TECH TESTING, INC.

FILE NO.:

R LS, 23-00297-01
- @, ENGINEERING & TESTING LABORATORY CYLINDER SET NOZ
i P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456 163
% ;:} 2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 = Fax (904)381-8902 LAB NO.: 697
ey COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase !l|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
f_( Specified Strength for Strycture: Slump {inches): Air Content {percent):
< psi: 4000 5 -
(=] days: 28
% Mix Type:
5 [+] Normal wt. [] Lightweight [ ] Mortar Mix ] Pump Mix  [] Grout [ ] Other:
g Plasticizer Added: []ves Na If "Yes", [ ]AtpPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/24/24 5:49 AM 6:08 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4240 7022302 10 =
:Dn Extra Water Added at Job Site: []yes No If"Yes" gal. == Extra Water Authorized by:
=3 WA .
%' Plasticizer Added at Job Site: gal.: C.y.
% Slump (inches): ASTM C143 Air Temperature {°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 7.25 61 69 -
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ - Yes [ |No [ ] Unknown ves [ | No
Location of Concrete Placement: Freezer Slab Pour 9
Note: Slump above specified requirements
SPECIMEN LD LAB NO DATE RECEIVED IN LAB DATE TESTED [:;i DIAW:;iar‘lTr EPE::':Z‘: |SSIEE|H ; Ti‘g’:tnl:::c’ TEST [SprllE}NGTH F.ER:TZ?'LCJ‘I:E TESTED BY
A 01/26/24 01/31/24 7 4.02 12.69 57,640 4540 5
B 01/26/24 02/07/24 14 4.02 12.69 59,710 4710 5
Cc 01/26/24 02/21/24 | 28
D 01/26/24 02/21/24 28
E 01/26/24 HOLD H
F
G
REMARKS: ——
\)(\,/ ‘i Bt J/LL k |
L 3 i } |
|

The tesl results presented in Lhis report are spacific only to the samples lested at the time of
tesling The tesl was perforrmed in accordance with generally accepted methods and standards
Since malenal conditions can vary between {est localions and change wilh lime, sound judg

Type 1

Flenooanatiiy well-formrmed

senes on ooth ands, Toss
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snould be exercised with time, sound judg it should be ised wilh regard 1o the use and
inlerpretation of the data. This reporl shall not be reproduced without prior approval of the author.
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Respectfully Submitted,
CAL-TECH TESTING, INC.




lesting. The test was performed in accordance with generally accepled methads and standards
Since malenal cond can vary b test and change wilh time, sound judgement
should be axercised with time, sound judgement should be axercised with regard lo he use and
Interpretation of the data. This report shall not be repreduced withaut prior approval of the aulhor
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y = 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056  (386) 755-3633 » Fax (386)752-5456 164
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 » Fax (904)381-8902 LAB NO.: 698
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches}. Air Content (percent):
< psi: 4000 5 s
a days: 28
g Mix Type:
& Normal Wi [] Lightweight [ mortar mix [ | Pump Mix [ ] Grout [] Other:
g Plasticizer Added: [ ves No If "Yes", [JAtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/24/24 6:38 AM 6:56 AM J. Green
S Conerete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
<< 4054 7022307 10 o
g Extra Water Added at Job Site: []¥Yes No [IF"Yes" gal: — Extra Water Authorized by:
< C.y.. == _
; Plasticizer Added at Job Site: gal.: Cy.!
5 Slump {inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172  |Wet Weight (p.c.f.):
a 8 61 68 -
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w === Yes El No D Unknown Yes D No
Location of Concrete Placement: Freezer Slab Pour 9
Note: Slump above specified requirements
SPECIMEN I.D, LAB NO DATE RECEIVED IN LAB DATE TESTED [::'Z DIATEE‘: SPEC'LN';E;: [SSIEEm] TOf:.:‘I:nl;C::D TEST .:?;TSII.E]NGTH F;:‘::ﬁ'L?RFE TESTED BY
A 01/26/24 01/31/24 7 4.02 12.69 58,460 4610 5
B 01/26/24 02/07/24 14 | 4.02 12.69 61,750 4870 5
Cc 01/26/24 02/21/24 28
D 01/26/24 02/21/24 28
E 01/26/24 HOLD H
F
G
REMARKS: —J J— e
8 P [
| X IR ,
/f |~ "-__\ " !
The test resulls presented in this report are specific only Lo the sampies tested at tha time of O .. *‘:“I' e Tya 2 Trp= 3
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